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TEST %5 No.: STRT18039119S

UN38.3 Ml 5

UN38.3 Test Report

B HL ik 14500
=] .
G O 3.7V, 800mAh, 2.96Wh

Sample name Li-ion Battery 14500
P : 3.7V, 800mAh, 2.96Wh

Z & B i A REPR R EAT B2 7]

Consignor : KEEPPOWER TECHNOLOGY CO.,LIMITED

M) 437 R 24 1
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IR ITRS BB A3 47 B ) Tel: +86-0755-33663308
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TEST

4= No.: STRT18039119S

3L BT 14500
Sample name H3C Li-ion Battery 14500
English 3.7V, 800mAh, 2.96Wh
M- [ é‘ =
RS TR 01~43
Sample No.
THAC AL A RE YRR A R A 7]
Consignor KEEPPOWER TECHNOLOGY CO. LIMITED
HEPE LT A RE YRR AT TR A )

Manufacturer KEEPPOWER TECHNOLOGY CO. LIMITED
Sy B (T el s @il S bRETH
A ST/SG/AC.10/11/Rev.6, 38.3

AFERSHE | UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method

and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FE AN B R, RSP $14.2*51.3mm
Appearance Black cylindrical battery, size®14.2*51.3mm
N i kit O
et H A 2017-03-15 Mz H 2017-03-16 ~ 2017-03-29
Accepted date Test date

[ 17 AN 05 R N -22) NI L N S S NI 719 R SN O35 L s N 1)y

AT H _ . . — o
Test it Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
est items
Overcharge, Forced discharge.
LMWK, A A S E O Ta R IR i i g 345 S5 R br AE 0 )
ST/SG/AC.10/11/Rev.6, 38.3 bk 5k,
The sample has passed the test items of UNITED NATIONS "Recommendations
A on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
Mk 4518 ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
%k Hi(Issue date): 2018-04-02
HVE /
Comments
4 2 g*a il Axs Y ¥/5 D
Compiler: Checker: 4’) Appr.over

RO SR e 43 A BR 22 )
Shenzhen SEM.Test Technology Co., Ltd.
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TEST g%"5 No.: STRT18039119S
N TR S SR B ARV 4 RS o N -
re | et 4 e A AL R &
No Name of test Standard requirement or the clause Test result Test conclusion | Remarks
) number of standard
PO T B R IE i a8 ses A
1 TR SRR AL FrUETEY UN Manual of Tests and Criteria | W.H % 1 s /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X4 T.1 Test | See Appendix 1 Passed
T.1
A (O TE 6 B I8 S i I TS S A
2 R FRAET-MY UN Manual of Tests and Criteria | Wi 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 ik T.2 Test | See Appendix 2 Passed
T.2
BCAE O T B I i B8 se A
3 £ FRAETEY UN Manual of Tests and Criteria | WK% 3 Lk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
A E TR g i sz
4 s HETY UN Manual of Tests and Criteria | W% 4 ey /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test | See Appendix 4 Passed
T4
R BAE COCTE I S i i i s 1 SEg
5 Ex‘tJ rﬁ I FrEFMY UN Manual of Tests and Criteria | W% 5 ok /
enat ST/SG/IAC.10/11/Rev.6, 38.3 it#: T.5 Test | See Appendix 5 Passed
short-circuit T5
BAE T E I S i i i s e
6 Bk FrEFMY UN Manual of Tests and Criteria | W.f# 6 H% /
Crush ST/SG/AC.10/11/Rev.6, 38.3 A% T.6 Test | See Appendix 6 Passed
T.6
A E T ER e mig i sz
7 o TR HMETY UN Manual of Tests and Criteria | W% 7 ey /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 ik T.7 Test | See Appendix 7 Passed
T.7
BAE COCTE I S i i i i1 SEg
8 i GEN FRAEFMY UN Manual of Tests and Criteria | W.i{#% 8 ey /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 A% T.8 Test | See Appendix 8 Passed
T.8
M TR I 2 o o N
T ”‘Jt‘ﬁw.%%# t PR AE: 20°C - 25°C;  FRERESE:  45% - 75%
est environmen Ambient temperature:  20°C - 25°C, Ambient humidity: 45% - 75%
condition
BT ,
Test items
NN 4
AL R A EIL%
Subcontracted o N - / OZ /
test condition LS ame co
Subcontracte €
d Laborator Hhuhik \
y b CERS
Addres / /
S Tel

RO SR e 43 A BR 22 )
Shenzhen SEM.Test Technology Co., Ltd.
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TEST %%'5 No.: STRT18039119S

M &1

Appendix 1

75 1 TIRI H 45 1o AR

No. Name of Test Items Altitude simulation
I T It - N TR
. o MR T Before G After [P %‘“‘J%EEHE o
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 1 E@jﬁﬁf&d 21.409 4.192 21.408 4.188 0.005 99.90 o)
02 1 ;%ﬁﬂjjljzﬁid 21.549 4.198 21.547 4.194 0.009 99.90 o)
03 ﬁﬁjﬁﬁf&d 22.025 4.193 21.998 4.189 0.123 99.90 o)
04 1;%@55;@12;% 21.645 4.191 21.643 4.188 0.009 99.93 o)
05 1 E@jﬁﬁf&d 21.798 4.192 21.796 4.189 0.009 99.93 o)
06 1 ;%ﬁﬂjjljzﬁid 21.482 4.190 21.478 4.187 0.019 99.93 o)
07 1 E@jﬁﬁf&d 21.434 4.190 21.432 4.188 0.009 99.95 o)
BUoeA T
08 (ORI | 21.463 4.189 21.461 4.183 0.009 99.86 o)
oS

09 el 21.850 4.195 21.850 4.192 0.000 99.93 o)
10 FUGERAIL | 94 840 4.195 21.840 4193 0.000 99.95 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 ¥4 00, 1200
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %%'5 No.: STRT18039119S

M & 2

Appendix 2

75 o | BRI 4 I

No. Name of Test Items Thermal test
MR i It - N T
. o MR T Before G After [P %‘“‘J%EEHE o
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 1 E@jﬁﬁf&d 21.408 4.188 21.400 4118 0.037 98.33 o)
02 1 ;%ﬁﬂjjljzﬁid 21.547 4.194 21.542 4.125 0.023 98.35 o)
03 1 E@jﬁﬁf&d 21.998 4.189 21.997 4.128 0.005 98.54 o)
04 (ORI | 21,643 4.188 21.633 4.127 0.046 98.54 o)
05 ﬁﬁjﬁﬁf&d 21.796 4.189 21.796 4.131 0.000 98.62 o)
06 1 iﬁ”ﬁﬁ.ﬁ;ﬁf’id 21.478 4.187 21.469 4.132 0.042 98.69 o)
07 1 E@jﬁﬁf&d 21.432 4.188 21.423 4.131 0.042 08.64 o)
BUoeA T
08 (HoEER | 21.461 4.183 21.455 4111 0.028 98.28 o)
BRI

09 el 21.850 4.192 21.840 4.128 0.046 08.47 o)
10 HUCERRL | 24 840 4.193 21.831 4.136 0.041 98.64 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 H5 00, 1200
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST g%"5 No.: STRT18039119S
i * 3
Appendix 3
5 3 M0 H 4455 PR3
No. Name of Test ltems Vibration

FEahg s | FERES

Sample No. | Sample status Lt T FriE% R Rt T Frg R Mass loss | Residual OCV 2

m: (9) Va(V) m. () Va(V) %) (%) | Test resu
01 |, Houeil | 21400 | 4118 | 21400 | 4.118 0.000 | 100.00 0
02 | HUCEERM 21542 | 4425 | 21542 | 4125 0.000 | 100.00 0
03 |, HUCRERN | 21997 | 4428 | 21996 | 4.127 0.005 99.98 o)
04 | DUCEERM | 21633 | 4427 | 21633 | 4127 0.000 | 100.00 0
05 | HUCRERN | 21796 | 4431 | 21796 | 4.131 0.000 | 100.00 0
06 | DUCEERM | 21469 | 4132 | 21469 | 4.132 0.000 | 100.00 0
07 |, HUCEERN ) 21423 | 4431 | 21423 | 4131 0.000 | 100.00 0
08 | DUCEERM | 21455 | 4411 | 21453 | 4111 0.009 | 100.00 0
09 |, HUCtERN | 21840 | 4128 | 21840 | 4.128 0.000 | 100.00 0
10 PUGTRAL | 21831 | 4436 | 21.831 | 4.136 0.000 | 100.00 0

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 ¥ 60, 1200
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %%'5 No.: STRT18039119S
M & 4
Appendix 4
75 4| WRBIA S i
No. Name of Test Items Shock
I T It - N TR
e T I3 HT Before MR 5 After R ﬂ awgE | G
Sample No. | Sample status | HihFTHE: % B s FLL T % B s Masos/ loss Remdg/al ocv ES
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result

BUGRAR
01 el 21.400 4.118 21.399 4118 0.005 100.00 o)
02 1;%@55;@12;% 21.542 4.125 21.542 4.125 0.000 100.00 o)
03 ﬁﬁjﬁﬁf&d 21.996 4.127 21.996 4.127 0.000 100.00 o)
04 1;%@55;@12;% 21.633 4.127 21.633 4127 0.000 100.00 o)
05 ﬁﬁjﬁﬁf&d 21.796 4.131 21.796 4.131 0.000 100.00 o)
06 1 ;%ﬁﬂjjljzﬁid 21.469 4.132 21.469 4.132 0.000 100.00 o)
07 1 E@jﬁﬁf&d 21.423 4.131 21.423 4.130 0.000 99.98 o)

BUoeA T
08 (HOEERT | 21.453 4.111 21.453 4111 0.000 100.00 o)

BRI
09 el 21.840 4.128 21.840 4.128 0.000 100.00 o)
10 HUCERAL | 91 831 4.136 21.831 4.135 0.000 99.98 o)

1 CYC Fully Charged

DS

i LR, V-G D-fiddhk;  R-D;  F-ilgk; O-JGilEs. JoHb <. ok, Jomd. T k.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 7L, 3120
Shenzhen SEM.Test Technology Co., Ltd. Page of
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et %%'5 No.: STRT18039119S
e & 5
Appendix 5
s 5 WAL 44 i SN B4
No. Name of Test ltems External short circuit
T Eiih i T i ,
Hd S FE AR M:f Eifrrﬁﬁfe:pﬁire VRPN BVE
Sample No. Sample status (C) Test result Remark
HIGEe L
01 1 CYC/)\I:TLJ’:;Iy Charged 55.7 O /
HIRGEA T
02 1 CY(/)\FuIIy Charged 55.8 (@) /
KksE T
03 1 CYC/)\I:TLJ’:;Iy Charged 55.5 O /
HIRGEA T
04 1 CY(/)\FuIIy Charged 55.6 (@) /
KA
05 1 CYC/)\I:TLJ’:;Iy Charged 55.7 O /
HIRGEA T
06 1 CY(/)\FuIIy Charged 55.7 (@) /
KUsE T
07 1 CYC/)\I:TLJ’:;Iy Charged 55.7 O /
HIRGEA T
08 1 CY(/)\FuIIy Charged 55.8 (@) /
s
09 1 CYC/)\I:TLJ’:;Iy Charged 55.7 O /
10 HIRGER T 55.9 o /

1 CYC Fully Charged

D=

Er DA R FLl2k; O-JofifA. Jomi. Jol K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

IRYE R ITAS I A0 A B 2 ¥ 8L, 120t
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 9w No.: STRT18039119S
e & 6
Appendix 6
Fe'g 6 W H 445K B Hs
No. Name of Test Items Crush
\ o v £ Fi e i . o
PG PR i R B L s
Sample No. Sample status (C) Test result Remark
K 50% 7R
" 1 cvé\so% c:;iy 30.3 o /
X 50% 7
12 1 cvé\so% Caﬁpa%ity 29.9 o /
X 50% 7R
13 1 cvé\so% c:;iy 30.2 o /
X 50% 7
14 1 cvé\so% Caﬁpa%ity 30.4 o /
X 50% 7R
15 1 cvé\so% c:;iy 30.1 o /
LA
o Dtk Feldek; O- k. ol k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
IRYIME R TSI B 43 A B 2 ) 9w, L1210

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 9w No.: STRT18039119S
M *x 7
Appendix 7
Fe'g 7 W H 445K R
No. Name of Test Items Overcharge
FEM 9~ FEARAS MR L #IE
Sample No. Sample status Test result Remark
e Rz
1 6 1 CYC/)\I:TLJ’:;Iy Charged O /
HIRGEA T
17 1 CY(/)\FuIIy Charged o /
HGEATEH
1 8 1 CYC/)\I:TLJ’:;Iy Charged O /
HIRGEA T
19 1 CY(/)\FuIIy Charged o /
50 e T
20 50 CYé\IZ:IIy Charged O /
50 kAT
21 50 CY(j)\FuIIy Charged o /
50 e T
22 50 CYé\IZ:IIy Charged O /
23 50 kel 9] /

50 CYC Fully Charged

D=

T D-fitfh;  F-id-k; O-Lff#A. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO SR e 43 A BR 22 ) 5510 0, 12 50
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i*5 No.: STRT18039119S
M %k 8
Appendix 8
¥ 8 PR F 4475 AR
No. Name of Test Items Forced discharge
Bt it 5 FERIRAS M 4G U
Sample No. Sample status Test result Remark
IR GEA I
24 1 CYC/F\uTIIL; Discharged O /
IR AR
25 1CYC thly Discharged o /
IR GEA I
26 1 CYC/F\uTIIL; Discharged O /
IR AR
27 1CYC thly Discharged o /
IR GEA I
28 1 CYC/F\uTIIL; Discharged O /
IR AR
29 1CYC thly Discharged o /
IR GEA I
30 1 CYC/F\uTIIL; Discharged O /
IR AR
31 1CYC thly Discharged o /
UL
32 1 CYC/F\uTIIL; Discharged O /
IR AR
33 1CYC thly Discharged o /
50 X SE AT
34 50 CYC};\R Discharged O /
50 X 5E AR
35 50 CYC F:IIy Discharged o /
50 X SE AT
36 50 CYC};\R Discharged O /
50 X 5E A OR
37 50 CYC F:IIy Discharged o /
50 X SE AT
38 50 CYC};\R Discharged O /
50 X 5E AR
39 50 CYC F:IIy Discharged o /
50 X SE AT
40 50 CYC};\R Discharged O /
50 X 5E A HOR
41 50 CYC F:IIy Discharged o /
50 X SE AT
42 50 CYC};\R Discharged O /
50 X 5E A HOR
43 50 CYC F:IIy Discharged o /

T D-fitfh;  F-id-k; O-Lff#A. LK.

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

RO SR e 43 A BR 22 ) H11 0
Shenzhen SEM.Test Technology Co., Ltd. Page
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TEST %5 No.: STRT18039119S

=
Sample photo
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